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NO. 3 WORKSHOP OF PENGBANG GARMENT MAKING,
YAOHAI INDUSTRIAL PARK,

DISTRICT, XINZHAN CITY, HEFEI
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The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
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Test Requested
FFs SRIT H

No. Test Item
Flammability (Vertical burning)

1

RMZR: 5S W50
Test Result(s): Please see the following pages.

TUIEAF i
Tested Sample(s)
S T il 44 R Hmis R
Sample No. Sample Name Type Material
2R Tk T T Ve i IS-FR370DL PC
A2220183278303001 gﬁ%%ﬁm i

TR IR i T TS-FR370DL PC
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WATH : MRt (EERED
Test Item: Flammability (Vertical burning)

1. WA Test Equipment

WA HR iU
Equipment Name Model
K3 BRI IR X
Horizontal - vertical Flammability Test RH-6033B
Instrument
fe U A 36 AH
High temperature test chamber PHHOT

L5 ]

2. IS Environmental Conditions
B 2382°C; #BE: 50+5%RH
Temperature: 23+2°C; Humudity: 50+5%RH

3. AR Test Standard: UL 94-2021

4. PAZFKAH Test Condition
AL FE .
YE 23+2°C, 50+10%RH #1453 %1475 & 48h;
@r0CEZAL 168h, AJETET RPN EZ /D 4h BE R FE .
ML IR KIEEE 2041 mm, ARAATE TAa F7IER O E, ARALTE DR K
Ui 10+1mm, AKEFEH 1040.5s, £k 10+0.5s J5 LA 300 mm/sec SR IT A4 AT £
/b 150 mm, [FIEF G 1E SRR AERTTR] ty 5 RAEIE IR N AZED PR 10405 s, ALK 10+0.5s
J5i LA 300 mmy/sec FTE BE RS A AEAT 70 150 mm, [FIAC SR A IGRT [A] ¢, A4 PR A] t5 .

FEA R ST 129mm>12.8mm*3.3mm
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Preconditioning:

I3 5
Test Report

(DCondition in environment of 23+2 ‘C and humidity of 50+10 %RH for 48h

(2)Condition in a 70 ‘Coven for 168h, then a calcium chloride desiccators for at least 4h to cool
to room temperature.

Test Procedure: Flame height: 20+=1 mm. Apply the flame centrally to the middle point of the
specimen bottom edge so that the top of the burner 1s 10 £1 mm below the lower end of the
specimen, and maintain 1t at that distance for 10 £0.5 s. After the application for 10 +0.5s,
immediately withdraw the burner at a rate of 300 mm/sec, to a distance at least 150 mm away
from the specimen and measure the after flame time t; . As soon as after flaming of the
specimen ceases, immediately place the burner again under the specimen for an additional

10 £0.5s. After that, immediately remove the burner at a rate of 300 mm/sec to a distance of at
least 150 mm from the specimen and measure the after flame time t, and the afterglow time
{3 .

Sample size: 129mm>12.8mmx*3.3mm
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5. WRSE R Test Result(s)

PEAIRRHE:
H e KA V-0 V-1 V-2
BEANRSL IR i R 7 22 H B [ ¢ AT <10s <30s <30s
ST R AL B B 1 i B B RA e R 42
; R i <50s <250 <250s
B [8] (t+t,)
S — Y kMG AN ST B RE SR
tiﬁ_ A.\ki’aﬁﬁﬂﬂﬁ‘ ek ST i it . ik
Je 4 SEIS [8) A1) PR IGE ST [ (t2+t)
FE—PER B IR BRI BB 2 75 B JeT - - n
o i SR A a a B
PRI RIURL B V& & 75 5| A st R A i & &
Test Criteria:
Criteria conditions V-0 V-1 V-2
Afterflame time for each individual specimen
<10s <30s <30s
t; and t2
Total afterflame time for any condition set
. <50s <250s <250s
(t1 plus t; for the 5 specimens)
Afterflame plus afterglow time for each
individual specimen after the second flame <30s <60s <60s
application(t;+13)
Afterflame or afterglow of any specimen up to
| No No No
the holding clamp
Cotton 1ndicator 1gnited by flaming particles or
No No Xes

drops

o~ NS
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HRENREE R
H 5 1 2 3 4 5 V-0
F N ANT AR S PR 24 1R B
/.E— MENLEA SRR 1/5s 1/3s 1/5s 1/4s | <I0s
|E]t, At
5 =7 = o 8 m T
XA B AL FEAH ) FANRE i ) R e 505
HIRR e 2215 8] (t+)
5 K Iatn s, 84
N IRE A PR GE RR BRI 8] A1) 6s 5s 3s 5s 4s <30s
PRIGE RS 8] (t+t3)
£ — R S RF S PRGN P R PR e e st - e s L
e 73 2l R i SR T Ak = & & i it &
PRIE BT BT V5 A 15 5 R i — — - " " —
M ENRALE R
A e & AF 1 2 3 4 5 V-0
A
STULHIFF RN | 1/3s 1/65 1/25 03s | <10s
H] t At
ST B AL FEZH 1 AR o R
: _ ; sl K- <50s
I RRGEFoF 22 (8] (t,+t2)
E58 R KIann s, 8
NI IR PR IGE T 2 B[] AT 44 4s 3s 6s 2s 3s <30s
PAGERT [E] (t2+3)
{55 —1%.:# SRS FN K R e " &! — - - -
5 3 e RERE S 1 e 1 Ak i 3 g - A ¢
PRIGE IR B 75 ) 2 75 51 BRI 2 2 - = i -

R\ N4

s W S

%ﬁz R SR 4 B S UL 94-2021 V-0 BE SR,
BYE: t, L NRIERTTE], t NRBRE .,
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Room temperature test results:

Criteria conditions 1 2 3 4 5 V-0

Afterflame time for each individual
_ 1/6s 1/5s 1/3s 1/5s 1/4s <10s
specimen t; and t2

Total afterflame time for any
condition set(t; plus t; for the 5 28s <50s

specimens)

Afterflame plus afterglow time for
each individual specimen after the 65 5s 3s 5s 4s <30s

second flame application(t>+t3)

Afterflame or afterglow of any

| _ No No No No No No
specimen up to the holding clamp
Cotton indicator 1gnited by flaming
_ No No No No No No
particles or drops
After aging test results:
Criteria conditions 1 2 3 - 5 V-0

Afterflame time for each individual
0/4s 1/3s 1/6s 1/2s 0/3s <10s

specimen t; and t;

Total afterflame time for any
condition set(t; plus t2 for the 5 21s <50s

specimens)

Afterflame plus afterglow time for
each individual specimen after the 4s 3s 0s 2s 3s <30s

second flame application(t;+t3)

Afterflame or afterglow of any
| | No No No No No No
specimen up to the holding clamp

Cotton 1indicator 1gnited by flaming
| No No No No No No
particles or drops

Conclusion: This sample test results comply with the requirements of UL 94-2021 V-0.

Remark: t, t; are the afterflame time, t3 1s the afterglow time.
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wE: ARG RIAS R 5| B TRk S A2220183278303E.
Remark: The test result(s) is(are) presented in reference to the result(s) that reported n

A2220183278303E.

s LR
*%* End of Report **+*
7B
Statement:
Lkl & e AR “FHE”RIRG T2 E LR

This report 1s considered invalid without approved signature, special seal and the seal on the

perforation;

2. FF i S RE S B g A SR, HRE R MO SR BT, CTI RAZ S H Se 1
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

3 A ik B il 45 SRR 52 WA it 07 5
The result(s) shown 1n this report refer(s) only to the sample(s) tested;

4 K% CTI PHEFEE, AMFEbo &l ARE .

Without written approval of CTI, this report can't be reproduced except 1n full;

Sk E PR ABT ST AT AER, Oy

In case of any discrepancy between the English version and Chinese version of the testing

reports(if generated), the Chinese version shall prevail.

E-mail:info@cti-cert.con Complaint call:0755-33681700 Complaint E-mail:complaint@

[.COm

\Va B~V d

~"



CTI 1= 4%
I3 5
Test Report

&% S  A222018327830301E Hom om
Report No.  A222018327830301E Page 9 of 9
fiy 3% Appendix

TP ZEER CL8811. TS-FR360H. TS-FR383H

Client Reference Information CL8811. TS-FR360H. TS-FR383H

7= B Statement:

itk N H R RO, HigE N HE S DT, CTIRAZSEH S,

The Appendix Information was/were provided by the applicant who should be responsible for the
authenticity which CTI hasn’t verified.
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